
lable at ScienceDirect

Water Research 92 (2016) 131e139
Contents lists avai
Water Research

journal homepage: www.elsevier .com/locate/watres
Combination of granular activated carbon adsorption and deep-bed
filtration as a single advanced wastewater treatment step for organic
micropollutant and phosphorus removal

Johannes Altmann a, b, *, Daniel Rehfeld a, Kai Tr€ader a, Alexander Sperlich b, Martin Jekel a

a Technische Universit€at Berlin, Chair of Water Quality Control, Str. des 17. Juni 135, 10623 Berlin, Germany
b Berliner Wasserbetriebe, Cicerostr. 24, 10709 Berlin, Germany
a r t i c l e i n f o

Article history:
Received 16 November 2015
Received in revised form
22 January 2016
Accepted 23 January 2016
Available online 26 January 2016

Keywords:
Organic micropollutants
Granular activated carbon (GAC)
Adsorption
Deep-bed filtration
Wastewater treatment
* Corresponding author. Technische Universit€at Be
Control, Str. des 17. Juni 135, 10623 Berlin, Germany.

E-mail address: johannes.altmann@bwb.de (J. Altm

http://dx.doi.org/10.1016/j.watres.2016.01.051
0043-1354/© 2016 Elsevier Ltd. All rights reserved.
a b s t r a c t

Adsorption onto granular activated carbon (GAC) is an established technology in water and advanced
wastewater treatment for the removal of organic substances from the liquid phase. Besides adsorption,
the removal of particulate matter by filtration and biodegradation of organic substances in GAC con-
tactors has frequently been reported. The application of GAC as both adsorbent for organic micro-
pollutant (OMP) removal and filter medium for solids retention in tertiary wastewater filtration
represents an energy- and space saving option, but has rarely been considered because high dissolved
organic carbon (DOC) and suspended solids concentrations in the influent of the GAC adsorber put a
significant burden on this integrated treatment step and might result in frequent backwashing and
unsatisfactory filtration efficiency. This pilot-scale study investigates the combination of GAC adsorption
and deep-bed filtration with coagulation as a single advanced treatment step for simultaneous removal
of OMPs and phosphorus from secondary effluent. GAC was assessed as upper filter layer in dual-media
downflow filtration and as mono-media upflow filter with regard to filtration performance and OMP
removal. Both filtration concepts effectively removed suspended solids and phosphorus, achieving
effluent concentrations of 0.1 mg/L TP and 1 mg/L TSS, respectively. Analysis of grain size distribution and
head loss within the filter bed showed that considerable head loss occurred in the topmost filter layer in
downflow filtration, indicating that most particles do not penetrate deeply into the filter bed. Upflow
filtration exhibited substantially lower head loss and effective utilization of the whole filter bed. Well-
adsorbing OMPs (e.g. benzotriazole, carbamazepine) were removed by >80% up to throughputs of
8000e10,000 bed volumes (BV), whereas weakly to medium adsorbing OMPs (e.g. primidone, sulfa-
methoxazole) showed removals <80% at <5,000 BV. In addition, breakthrough behavior was also
determined for gabapentin, an anticonvulsant drug recently detected in drinking water resources for
which suitable removal technologies are still largely unknown. Gabapentin showed poor adsorptive
removal, resulting in rapid concentration increases. Whereas previous studies classified gabapentin as
not readily biodegradable, sustained removal was observed after prolonged operation and points at
biological elimination of gabapentin within the GAC filter. The application of GAC as filter medium was
compared to direct addition of powdered activated carbon (PAC) to deep-bed filtration as a direct process
alternative. Both options yielded comparable OMP removals for most compounds at similar carbon usage
rates, but GAC achieved considerably higher removals for biodegradable OMPs. Based on the results, the
application of GAC in combination with coagulation/filtration represents a promising alternative to
powdered activated carbon and ozone for advanced wastewater treatment.

© 2016 Elsevier Ltd. All rights reserved.
rlin, Chair of Water Quality

ann).
1. Introduction

The occurrence of personal care products, pharmaceuticals and
industrial chemicals in freshwater sources is closely monitored
worldwide (Luo et al., 2014; Nam et al., 2014; Putschew et al.,

Delta:1_given name
Delta:1_surname
Delta:1_given name
Delta:1_surname
Delta:1_given name
mailto:johannes.altmann@bwb.de
http://crossmark.crossref.org/dialog/?doi=10.1016/j.watres.2016.01.051&domain=pdf
www.sciencedirect.com/science/journal/00431354
www.elsevier.com/locate/watres
http://dx.doi.org/10.1016/j.watres.2016.01.051
http://dx.doi.org/10.1016/j.watres.2016.01.051
http://dx.doi.org/10.1016/j.watres.2016.01.051


Table 1
Characteristics of the secondary effluent used as influent to the GAC pilot filters.

Parameter Median (25the75th percentile),
n ¼ number of measurements

DOC [mg/L] 11.4 (10.6e12.5), n ¼ 80
UVA254 [1/m] 24.8 (23.6e25.6), n ¼ 80
Total phosphorus [mg/L] 0.54 (0.49e0.62), n ¼ 47
Ammonium [mg N/L] 0.07 (0.05e0.22), n ¼ 54
Nitrate [mg N/L] 11.9 (10.9e12.8), n ¼ 54
Total suspended solids [mg/L] 2.6 (2.3e2.9), n ¼ 45
Dissolved oxygen [mg/L] 6.8 (5.5e8.9), n ¼ 78
Temperature [�C] 15.0 (13.6e15.8), n ¼ 78

J. Altmann et al. / Water Research 92 (2016) 131e139132
2000). While the impacts of these organic micropollutants (OMPs)
on the environment and humans are still not clear to date (Pomati
et al., 2006; Vasquez et al., 2014), precautionary measures to avoid
potential negative ecological effects by OMPs are currently being
discussed (Eggen et al., 2014). As regulating the admission of
relevant substances to the market appears unrealistic in the near
future, an end-of-pipe approach utilizing technical measures is
seen as a possible solution. Upgrading conventional wastewater
treatment plants (WWTPs), which currently do not represent an
effective barrier for many OMPs (Loos et al., 2013; Michael et al.,
2013), can reduce OMP discharges into the aquatic environment.
Alternatively, advanced drinking water treatment can be used as a
final barrier to prevent OMP occurrence in finished drinking
waters.

Oxidation with ozone and adsorption onto activated carbon are
the most commonly used treatment options for OMP mitigation
(Kovalova et al., 2013; Margot et al., 2013). Powdered activated
carbon (PAC) is often seen as a viable alternative in advanced
wastewater treatment (B€ohler et al., 2012; L€owenberg et al., 2014),
whereas granular activated carbon (GAC) has long been applied as
adsorbent for treatment of drinking water with low to moderate
content of organic matter (dissolved organic carbon (DOC) con-
centrations of 1e5 mg/L) and very low particle concentrations
(Kennedy et al., 2015; Paune et al., 1998) or as biological activated
carbon for advanced wastewater treatment (Reungoat et al., 2011).
However, the dual use of GAC as both adsorbent and filter medium
for solids retention in advanced wastewater treatment is a novel
concept and has not been investigated sufficiently to date. While
GAC has previously been applied for adsorptive removal of OMPs
from wastewater (Ho et al., 2011), high DOC concentrations are
usually seen as unfavorable for adsorption onto GAC because of
long-term carbon fouling reducing the adsorption capacity and
leading to accelerated breakthrough (Wang and Alben, 1998).

The integration of GAC adsorption into coagulation/filtration
represents an energy- and space saving alternative to more com-
plex treatment options, but it is generally assumed that high sus-
pended solids concentrations result in unsatisfactory filtration
efficiency and negatively impact OMP adsorption. Furthermore,
OMP removal and effective solids retention combine partially
conflicting requirements with regard to GAC grain size. On the one
hand, adsorption kinetics improve with decreasing GAC grain size
(Corwin and Summers, 2010). However, utilizing fine GAC fractions
as filter medium may increase head losses and lead to short back-
wash intervals or blocking of the filter. In a study employing
comparably coarse-grained GAC as top layer in dual-media filtra-
tion, Meinel et al. (2015) observed good particle retention but poor
OMP adsorption. Similarly, Benst€om et al. (2014) tested different
GAC grain sizes at large-scale and experienced either rapid OMP
breakthrough (coarse-grained GAC) or short backwash intervals
due to increasing head loss (fine-grained GAC). Therefore, those
studies call the applicability of GAC for advanced wastewater
treatment into question because high OMP removals and effective
particle retention might not be met simultaneously.

As an alternative to common dual-media filtration, upflow
filtration utilizing GAC as mono-media has been tested in tertiary
wastewater without coagulation (Nahrstedt et al., 2014). It is
assumed that this process scheme leads to better depth utilization
of the filter bed with regard to particle retention.

This study investigates the integration of GAC adsorption into
deep-bed filtration for the combined removal of phosphorus and
OMPs. Pilot-scale testing included GAC as upper filter layer in dual-
media filtration and as mono-media upflow filter. The objectives
were to 1) assess the feasibility of utilizing GAC in deep-bed
filtration and its impacts on particle retention, head loss and
phosphorus removal, 2) determine the breakthrough behavior of 15
relevant OMPs in wastewater with a high organic matter content
and 3) evaluate the OMP removal efficiency using GAC for advanced
wastewater treatment in comparisonwith direct PAC addition as an
alternative treatment option.
2. Materials and methods

2.1. Pilot GAC filter

The GAC pilot study was conducted at the municipal wastewater
treatment plant Muenchehofe (Berlin, Germany) over a consecutive
period of ten months. The WWTP treats up to 42,500 m3/d by
primary sedimentation, biological activated sludge treatment with
chemical precipitation and secondary clarification. Characteristics
of the secondary effluent during the experimental period are given
in Table 1. The pilot plant consists of two identical filter columns,
each with a diameter of 0.15 m and a height of 4 m. One filter is
operated as dual-media downflow filter, whereas the other filter
uses only GAC as filter material and is fed in upflow direction. GAC
Epibon A 8 � 30 mesh was supplied by Donau Carbon, Germany.
Upon filling the filter columns, the GAC was wetted for two days
and backwashed several times to remove undersized particles. The
dual-media filter uses 1.4 m GAC and 0.6 m quartz sand
(0.7e1.1 mm) as filter material. The GAC bed in the upflow filter
initially had a height of 2.0 m, but decreased to 1.9 m during
operation, possibly due to slight material discharges during
improper backwash. The filter bottom of the upflow filter is
designed as a perforated plate with openings of 2.6 mm in diameter
for uniform distribution of the influent water. Gravel (3.0e5.6 mm)
is used as supporting material to prevent the GAC particles from
entering the perforated plate. The downflow filter is equipped with
a filter nozzle as underdrain system to collect the filtrate and
distribute backwash water.

The flow scheme of both filters is given in Fig. 1. The filters are
fed with secondary effluent at a constant filtration rate of 6 m/h,
corresponding to a flow rate of 105 L/h. The resulting GAC empty
bed contact time (EBCT) is 19min in themono-media and 14min in
the dual-media filter, respectively. The downflow filter operates by
gravity after initial lifting of the influent, whereas a peristaltic
pump is used to operate the upflow filter. Ferric chloride is added to
the influents of both filters by inline dosing into a static mixer at
doses of 4e5 mg/L Fe. The coagulant dose was chosen to achieve a
ratio of 4e5 mol Fe/mol reactive phosphorus, which has shown to
effectively remove phosphorus by inline-coagulation (Altmann
et al., 2015, Sperlich et al., 2012). Following coagulant addition, a
flocculation tank (downflow filter) and a tube flocculator (upflow
filter) with a hydraulic retention time (HRT) of 6 min each serve to
promote floc growth. The filters are backwashed manually after
23 h of operation by air scouring and water flushing with tap water.
The backwash procedures were optimized separately for each filter
to achieve optimum bed fluidization and are listed in Table S1 in the



Fig. 1. Flow scheme of the pilot plant with dual-media downflow and mono-media
upflow GAC filtration.

J. Altmann et al. / Water Research 92 (2016) 131e139 133
supporting information. The backwash intervals were chosen based
on previous results, which indicated that solids breakthrough
might be expected with longer filtration intervals and also for
practical reasons. Influent and effluent samples were collected as
22 h composite samples for chemical analysis. The first 1 h of
filtration was not sampled to exclude residual backwash water. In
large-scale operation, backwashing is typically performed with
filtrate, which was not feasible in the pilot testing and tap water
was used instead. Additionally, corresponding grab samples of the
influent and both effluents were taken at the end of each filter run
for suspended solids determination.

Sampling points along the filter bed are connected to vertical
transparent pipes, which are open to the atmosphere at the top. As
the fluid level in each pipe corresponds to the pressure in the
respective filter layer, this method can be used to determine the
head loss in the filter bed. The sampling points are equipped with
three-way valves to disconnect and empty out the pipes after each
measurement.

At the end of the experimental period, the bed material of both
pilot filters was completely removed in layers of 0.2e0.4 m thick-
ness in order to determine the GAC grain size distribution. The GAC
was dried at 105 �C and sieved manually using mesh seizes from
0.63 to 2.5 mm.
Fig. 2. GAC grain size distribution of (A) the downflow dual-media filter and (B) the
upflow filter after 10 months of operation. Bed height ¼ 0 refers to the bottom of the
GAC bed, corresponding to the top of the lower sand layer in the dual-media filter and
the bottom of the filter column in the mono-media filter.
2.2. Analytical methods

The samples were analyzed for total phosphorus (TP) using
Hach Lange cuvette tests and a Hach Lange photometer (DR 3800).
Concentrations of total suspended solids (TSS) were determined
gravimetrically after filtration of 2.5 L influent sample and up to
10 L effluent sample through glass fiber filters (0.3e1.0 mm,
MachereyeNagel, Germany). Quantification of dissolved parame-
ters was preceded by sample filtration using 0.45 mm membrane
filters (regenerated cellulose, MachereyeNagel, Germany). Dis-
solved organic carbon (DOC) concentrations were measured with a
Vario TOC cube (Elementar Analysensysteme, Germany). UV
absorbance at 254 nm (UVA254) was determined on a Lambda 12
UVeVIS photometer (Perkin Elmer, Germany).

OMP concentrations were quantified by direct injection of 25 mL
sample into a HPLC-MS/MS system. For separation, a XSelect HSS T3
column (2.5 mm, 50 � 2.1 mm, Waters, USA) was used and a linear
gradient was applied with (A) water with 5% methanol (HPLC
gradient grade, J.T. Baker) and 0.5% formic acid (HPLC grade, Fluka)
and (B) methanol as eluents. MS analysis was performedwith a TSQ
Vantage (Thermo Scientific, USA). Mass fragments were chosen
according to the DAIOS database and deuterated internal standards
were used for quantification (DAIOS, 2014). A group of 15 OMPswas
selected for analysis because of their permanent occurrence in
Berlin wastewater effluents, their relevance as priority or indicator
substances and due to their varying adsorbabilities onto activated
carbon. An overview of the OMPs that were quantified, their typical
areas of application, method reporting limits, molecular mass, log D